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Attached Table
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Warning Triangles Test Data Record Form

BRI A A A A AR T AR Y
Test date D. Test Site Tested by
OFEN S LN

Test vehicle

HA4 EVEV

Make Type
O%EE M E

Type of device, etc.

L A T

Manufacturer Type Category

R O HOLHO G

Colour of the reflecting surface Colour of the fluorescent surface

B o i FE HOLER O HiFHE

Area of the reflecting surface cm? Area of the fluorescent surface cm?

OBtk
Test equipment
e Rt
I1luminometer Colorimeter
RS it AL
Floodlight Heat resisting equipment
Z DAL E
Others
O BAALAL
Test results
OB 5t
Reflective, photometoric characteristics
JIS D5500-1969 O 6. 14 OFRERFIEIZ L D
Test procedure according to 6.14 of JIS D5500-1969

—
=

RS
Coefficient of luminous intensity (CIL) mecd/lux
KA H
Horizontal H o o
WV L20 v R20
Vertical V
Bl UP 10°
Angle of H
divergence DOWN 10°
a=0.2°
Bl UP 10°
Angle of H
divergence o
R DOWN 10
a=1.5
JIS D5713-1979 O 7. 1. D FIEIT X D
Test procedure according to 7.1 of JIS D5500-1969
JCEERREK
Coefficient of luminous intensity (CIL) cd/10. 761x
AFAH
Horizontal H 5 o o o
WEA OV L30 L20 V R20 R30
Vertical V
sawm | wp 10°
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Angle of H
divergence o
0 =0 2 DOWN 10
BLHIA uP 10°
Angle of H
divergence o
o DOWN 10
a=1.5
Ot R
Colorimetric characteristics
NS « v
Sample
BSHASEABLED
Reflecting material
section
IR
Fluorescent
material section
ORI 1 ENDORPPNHNRL, 20, ARPDOROEN N &
Temperature No such abnormalities as cracks, W B
resistance distortion and change in colour and luster. Pass Fail
Ottt SRR D D ZE b3 72N 2 &
Weather Fluorescent material section W B
resistance shall show no change in colour. Pass Fail
Ot FUREBOWERIZ KR A7) | BERS BV BRELRNI &
Resistance to No water penetration to the retro-reflecting o &
water penetration material section, and no harmful clouding. Pass Fail
Offit U A% FCFHARBRES R O W IGERE BRI I UI < W & Zaua &
L7720 K ERBONEIZS SV R ETRNT &
Non-removable dust adhesion to the reflecting
material and fluorescent material section and no W B
Dust tightness inner clouding of the retro—reflecting material section. Pass Fail
Oz EM 50mm 2L EREEY, SUTERE L 72n 2 & o w
Stability Neither shifting by more than 50mm nor overturning Pass Fail

1H#

Remarks




